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1. T6n mau : PIIU GIA BT TONC HI.CRETE SP3

I'lame of sample

2. 56 luqng m6u : 01 (5,0 L)

Quantity

3. Noi gui m6u : c0Nc rY TNHH HoA cnAr xAv DUI\c HI-cRETE
Customer 51 Hulnh Min Dqt, P.19, Binh Th4nh, TP. Hd Chi Minh

4. Ngdy nh{n m6u : 1310912019

Date of receiving

5. Thoi gian tht nghiQm: 0811012019 - 05llll20l9
Testing duration

Phucrngph6pthu: TC\,N 3106: 1993;TCVN 3111 : 1993;TCVN 8826:2011; TC\rN 31i8 : i993

Test method

7. Di6u kiQn thu nghiQm/ Test condition:
- Vflt liQu su dung do khrich hang cung c6p: php gia

Materials to be used.for concrete supplied by customer: admixture
- MAu do Trung tam Ki'thuQt 3 dric m6u t4i phong thu nghiQm xdy dpg

The sample were cured and prepared by QL|ATEST 3 in Civil Engineering Testing laboratory

8. Ktit qua tht nghi6m: Xem trang/ See page 02104 - 04104

Test result

TL. PHU rnACn PTN XAY DI-n\G
FOR HEAD OF CIWL ENGINEERING

TESTIATG LAB.
HEAD OF

Trin Nggc Sflm

TL. GIAM DOC
PP. DIRECTOR

TRUONG PHONG TEU NGHIEM

l. C6c k6t qun thrl nghiQm ghi trong phi6u nay chi c6 gia tri d6i v6i mlu do khfch hAng gui d6n. / f6 t results are valid for the namely submitted sample(s) only
2. Kh6ng <lugc trich sao mQt phin phi6u k6t qui thri nghiQm ndy n6u kh6ng c6 su d6ng I bnng v5n bin iua Tnrng tim Ki thuAt 3.

This Tut Report shall not be reproduced, except infull, with6ut the written pemission by Quatest 3.

3. N/A: kh6ng 6p dyng. / Not applicable.
4. T6n miu, t€n kh6ch hnng ttuqc ghi theo y6u ciu cua noi gii rt]u. t Nane of sample(s) and castomer are witten as cwtomet's request.
5. DQ l:h6ng rtAm b6o tto md rQng u6c lugng ttugc tinh v6i k = 2, mric tin cfy 95 %. Kh6ch hAng c6 th6 [en he theo dia chi du6i dA bi6t th€m th6ng tin.

Estimated maaded unaertdint! of medsumdt with k = 2. at 95 o,4 aonffdcncc lael Plcace conlad Amhst i dt lhe below addrett fot furlhat infonation
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S.t. f6t qud thu nghiQm phs gia Hi-crete SP3

Test results of Hi-crete SP3 admixture:

8.2. K€t qua thu nghiQm h6n hqp b0 t6ng sir dUng php gia Hi-crete SP3

Test results of mixed concrete with Hi-crete SP3 admixture
- Vat liQu su dpng/ Material to be used

o Ximdng pooc ldng h5n hqp PC 40 c6 ciic chi ti6u co ly, h6a phu hqp voi y6u cAu k! thu{t cua
ti€u chuan TC\,N 2682 :2009.
All test results of the above portland cement PC 40 sample conforming to the requirement specified
in TCW 2682 . 2009

o Cit xdy dpg c6 c6c chi ti6u co ly, h6a phu hqrp voi y6u cAu kf thu4t cria ti6u chuin TC\fN 7570:
2006 vdTC\rN 8826 : 2011.
All test results of the above sand sample conforming to the requirement specified in TCW 7570:
2006 andTCW 8826 . 2011.

o D6 ddm 1- 2 co citc chi ti6u co ly, h6a phu hqp voi y6u ciu k! thu4t cua ti6u chuAn
TC\rN 7570:2006.
All test results of the above broken stone I - 2 sample conforming to the requirement specified in

TCW 7570 . 2006.

ii. He so cdt liQta/ Aggregate Jactor I = 0,40
Cdt liQu/ Aggregates

. Phu gia Hi-crete SP3 - 1i6u luqng 0,8 061 100 kg ximdng do khdch hang chi dinh
Hi-crete SP3 admixture - Dosage 0,8 % / 100 kg cement was recommended by customer

. - NhiEt d0 m6i truong trong thoi gian thu/ Ambient temperature during testing; (27 t2)"C
- D9 a* tuong dtii cta m6i truong trong thcri gian thir : (60 t lO) %

Ambient relative humidity during testing
- K6t qua thu nghiQm m6u bC t6ng g6m 2 nh6m m6u bO t6ng thu nghiQm

Test result of two class of concrete specimen
o Plain: 86 t6ng kh6ng su dgng phu gia (mdu d6i chimg)

Concrete mixture without the admixture (control specimen)
o SP3 : BC t6ng su dgng phq gia Hi-crete SP3

Concrete mixture with the Hi-crete SP3 admixture
. Klit qu6 thu nghiQm dua trdn h6n hqp bC t6ng c6 cung dO sut ban dAu le (9,0 t 1,0) cm.
Test results based onfreshly mixed concrete, which had the same (9,0 + 1,0) cm in initial slump test.

),6

T6n clri ti€u/ Characteristics
8.1.1 Ti kh6i d 25 ocl Specific gravity at 25 oC

8.1.2. D0 pH o 25 ocl pH index at 25 oC

8.1.3. Phan con l4i sau khi sdy (hdm lugng chdt kh6),%
Residue by oven drying (dry material content)

8.1.4. Ham lugng trol Ash content, %
8.1.5. Hdm luong clo/ Chloride content, %
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- Thanh phan vat 1i6u cho 1 mr h5n hqp bdt6ng vd d4c tinh ky thuAt cua

The 'tions of I m3 mixed concrete and its ification

qu6 thri nghiQm h6n hqp b6 t6ng vi b€ t6ng
and harde.est 

results of't'iesh mixed concrete ned concrete

TCn chi ti6u
Characteristic

K€t qui thu nghiQm
Test result

Muc ch6nh 16ch so vdi mdu d6i chimg
Deviation from control specimen

Plain SP3
Plain -

SP3

Muc qui dinh(')
Criteria

K6t qua thu nehi€m h5n hop b€ t6nel Test results of fresh mixed concrete

. Bit dAu d6ng k6t, h:min
Initial setting time

. K6t thtc d6ng k6t, h : min
Final setting time

8.2.1,. Hdm lugng nu6c trong 1m'h5n
hqp bd tdng, L
The water content used in lm3 of
fresh mixed concrete

8.2.2. D0 sUt/ The slump, cm
8.2.3. Hdm lucrng bgt khi, %

The air content
8.2.4. Thoi gian d6ng k6t/ Setting time

05

239

10,0

1,4

40

3507

149

10,0

3,3

l0

45

05

06

62%

1,9

-00 :

-00 :

30

50

max 88,0 %

9,0 + 1,0

max 2.0

Khdng scvm hon/ l/or
earlier (01 :00)

Khdngmu6nhonl Not
larer (01 :30)

Kh6ng sorn hon/,4/or
earlier (01 :00)

Kh6ng mu6n hon/ llot
la1er (01 I 30)

8.2.5.D6 thi tuong quan gifta [mg sudt

khang xuy6n (R) ve thoi gian (T)
Curve of relationship between
penetration resistance & ) and
elapsed time (T )

Xern Bi6u d6/ Siee the figure reJ 02144AXD9110

-

KCt qui thu nehi€m bC t6ns/ Test results of hardened concrete

8.2.6. Cucrng d6 nen trung binh, MPa
The average compressive strength

. 3 ngiryl days

. 7 ngityl days
o 28 ngiyl days

8.2.7. Cucrng dQ u6n trung binh, MPa
The average flexural strength

o 3 ngiryl days
. 7 ngiryl days
o 28 ngdyl days

18,7
)5q
33,5

) q'7

3,77
4,48

41,3

46,6

51,7

4,93
5,56
6,17

221 %
t80 %
t54 %

166%
t47 %
138 %

mtn 125 o/o

min 115 %
min 110 %

min 110 %
min 100 %
min 100 %

Water(net mix
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Ximdng, kg
Cement
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oPlain

rHi-Crete SP3

Thoi gian thu, min

Bi6u dd: 02144A)09/10 xAc onvn TIIOI GIAN odxc rrr cuA st rOuc

Ghi chu/ Note: 
(1) 

COt li6u duoc tinh to6n d trang th6i kh6/ Aggregate was calculated in dry condition.
(') M,ic chi ti6u ch6t lugng theo TCVN 8826 :2011 d6i vcri php gia loai F.

Quality levels comply with TCW 8826 : 201I for admixture Type F.

^{-
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